
1 

 

FELL CONSULTING PTY LTD 
 

ABN 64 096 042 563 

 
 

 

 

 

 

Discussion Paper for 

Office of NSW Chief Scientist and Engineer 
 

 

 

 

 

 

 

WATER TREATMENT AND  

SYDNEY CATCHMENT 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Prepared by  

Emeritus Professor Chris Fell  

Principal, Fell Consulting Pty Ltd 

    Sydney 

    30 May 2014 
 

 

 

 24/51 William Street Double Bay NSW 2028       Phone:  9327 4962   Fax: 9328 0649 



2 

 

 

EXECUTIVE SUMMARY 

This paper overviews the storage and treatment processes used by the Sydney Catchment Authority 

and Sydney Water to provide drinking water for the 4.5 million citizens of Sydney. The Sydney 

Catchment Authority operates seven major dams with a total capacity of 2,500,000 megalitres in the 
[...]

 

         Page 

Executive Summary     2 

1.  Terms of Reference    4 

 

2.  Introduction     5 

 

3. Testing, Monitoring and Sampling  12 

 

4. Technologies and approaches used  17 

 

5. Response to changes    19 

 

6. Worst case scenarios    22 

 

7. Conclusions     24 

 

About the Consultant     26 

 

References      27 

  



4 

 

TERMS OF REFERENCE 

The paper aims to examine the treatment of water sourced from the Sydney Water 

Catchments, in particular the Special Areas. This includes water treated at Sydney Water 

facilities such as those at Prospect Reservoir. The paper would discuss factors including how 

treatment adapts to changing water quality profile, and what monitoring is required. 

 

a. What approaches are used for testing, monitoring and sampling water prior to 

leaving the Sydney Catchment, on entering the water treatment facilities (eg 

Prospect Reservoir) and post treatment? 

 

b. What technologies and approaches are used to treat water in the Sydney Drinking 

Water system? What types of substances are able to be removed from Sydney’s 

drinking water? 

 

c. How does the Sydney Drinking Water treatment system respond to changes in 

quantities or types of impurities in the water supplied to it from reservoirs such as 

the water from the Sydney Water Catchment Special Areas? How does any 

increase in treatment requirements impact on the cost of treatment or facility 

operation? 

 

d. What are the potential ‘worst case scenarios’ related to the water treatment and 

management for the Sydney Water Catchment? What are the risks (i.e. likelihood 

and consequences) of such scenarios occurring?  

 



5 

 

1. INTRODUCTION 

The provision of safe drinking water in Australia is recognised as a major national priority 

and has been the subject of extensive study which has resulted in the Australian Drinking 

Water Guidelines (ADWG) 6 published by the National Health and Medical Research 

Council, first in 1996 and later modified in 2011 and in 2013
2
. At the heart of the document is 

a requirement for the various State bodies overseeing water to interact so as to protect public 

health. In the Sydney region the authorities charged with this responsibility are: 

 

 

In NSW various other bodies are also involved, including the Environmental Protection 

Authority, the Department of Planning, Local Councils etc. 

ADWG has established guidelines which have been adopted by the Sydney Catchment 

Authority (SCA) and Sydney Water (SW) in their water management processes. These are 

articulated in a 12-point policy summarised below: 

Table 1: Framework for Management of Drinking Water Quality
2 

Element Components 

COMMITMENT TO DRINKING WATER 

QUALITY MANAGEMENT 

 

1. Commitment to drinking water quality 

management 

Drinking water quality policy 

Regulatory and formal requirements 

Engaging stakeholders 

SYSTEM ANALYSIS AND MANAGEMENT  

2. Assessment of the drinking water supply system Water supply system analysis 

Assessment of water quality data 

Hazard identification and risk assessment 

3. Preventive measures for drinking water quality 

management 

Preventive measures and multiple barriers 

Critical control points 

4. Operational procedures and process control Operational procedures 

Operational monitoring 

Corrective action 

Equipment capability and maintenance 

Materials and chemicals 

5. Verification of drinking water quality Drinking water quality monitoring 

Consumer satisfaction 

Short-term evaluation of results 

Corrective action 

SUPPORTING REQUIREMENTS  

6. Management of incidents and emergencies Communication 

Incident and emergency response protocols 

7. Employee awareness and training Employee awareness and involvement 

Employee training 

8. Community involvement and awareness Community consultation 

Communication 

9. Research and development Investigative studies and research monitoring 

Validation of processes 

Design of equipment 

 

Sydney Catchment Authority 

Sydney Water 

NSW Department of Health 



6 

 

Element Components 

10. Documentation and reporting Management of documentation and records 

Reporting 

REVIEW  

11. Evaluation and audit Long-term evaluation of results 

Audit of drinking water quality management 

12. Review and continual improvement Review by senior executive 

Drinking water quality management improvement plan 

 

The Framework envisages the development and implementation of management plans by the 

responsible authorities that mirrors this Framework. In broad terms it is based on application 

of: 

 

 

 

 

Within a given catchment it recommends multiple barriers
2
: 

 
 

 

 

 

 

The ADWG is predicated primarily on protecting customers from the risk of water-borne 

disease cause by biological species. It focuses less on non-biological contaminants but does 

provide extensive guidelines on health and aesthetic maximum levels for a range of 

components in potable water. These guidelines are backed up by detailed fact sheets on each 

component. Levels have been decided upon by teams of experts, relying on epidemiological 

and toxicological data including substantial information from overseas. The 1,305 page 

ADWG document is available on the internet
2
. 

Sydney Catchment Authority 

Sydney Catchment Authority (SCA) was established as a NSW Government agency in 1999. 

Its role is to provide raw water for further treatment by Sydney Water in water filtration 

plants (WFPs) to supply 4.5 million residents of the Greater Sydney, Blue Mountains and 

Illawarra regions. It operates a series of 7 major dams in the south and west of Sydney and a 

network of smaller dams, reservoirs, weirs, pipelines and canals, as shown below: 

Traditional preventive measures are incorporated as or within a number of 

barriers, including: 

• catchment management and source water protection; 

• detention in protected reservoirs or storages; 

• extraction management; 

• coagulation, flocculation, sedimentation and filtration; 

• disinfection; 

• protection and maintenance of the distribution system 

ISO 9001  Quality Management 

ISO 14001  Environmental Management 

AS/NZS 4360 2004  Risk Management 

Hazard Analysis Critical Control Point analysis 

 



7 

 

Figure 1: Greater Sydney’s Water Supply System 

  



8 

 

By far the largest treatment facility supplied by SCA (77% of total) is the Prospect WFP. 

Associated with this WFP is the Prospect Reservoir which serves as temporary diversion 

facility for supply or storage in event of a system upset. Maintenance of raw water quality is 

considered paramount. To quote
3
: 

 

 

 

The current SCA Water Quality Management Framework
8
, which is to operate for 2012-2017 

reflects the 12 elements of the ADWG and includes Enterprise Risk Management based on 

ISO31001. 

SCA and representatives of consumers met in 2010 to conduct a detailed review of risk and 

decided on the following priority areas: 

 

 

A later (2011) State of Science report suggested the inclusion of metals. A further review is 

due in 2015.  

The SCA has identified the most significant factors contributing to water quality risks as
8
: 

  

 

In accordance with ADWG, SCA manages 364,000 hectares of the Sydney Catchment as 

Special Areas (see following page), which protect water quality “by providing buffer zones 

of pristine bushland around dams and immediate catchment areas”
3
. Access to Special Areas 

is restricted. These areas are jointly managed by SCA and the NSW National Parks and 

Wildlife Service. They principally function by minimising the risk of human and farmed 

animal fecal contamination, run-off of fertilisers and pesticides and progress of sediments 

into reservoirs. Some underground mining activities are carried out under Special Areas. 

The principal operating difficulties that have concerned SCA in recent years are the carry 

forward of sediments during rain events which makes chlorination less effective, the 

development of cyanobacteria (blue-green algae), and the presence of higher than permitted 

levels of water-borne pathogens. High levels of iron and manganese very occasionally 

manifest themselves, primarily as a result of water inversion due to seasonal changes in 

reservoir temperatures. SCA has a number of procedures for dealing with such occurrences, 

including switching feed reservoirs, withdrawing from different levels in the reservoir and 

chemical treatment. 

 

Pathogens 

Nitrogen and phosphate 

Suspended solids 

Effluent from sewage systems 

Stormwater ingress to dams 

Grazing 

Intensive animal facilities within catchment 

 

“Sydney Catchment Authority’s Water Quality Management 

Framework is based on risk assessment principles including 

identification and assessment of potential water quality” hazards and 

implementation of appropriate controls.” 



9 

 

Figure 2: Catchment Areas Map 

The capacities of the seven largest dams in the SCA system are
3
: 

Table 2: Capacities of Major Dams 

Dam Capacity ML 

Warragamba 2,027,000 

Woronora 71,790 

Cataract 93,640 

Cordeaux 93.640 

Nepean 67,730 

Avon 146,700 

Prospect Reservoir 33,000 

 

Within limits, water can be transferred between dams or raw feed water for the Prospect WFP 

drawn from alternative dams. 

 

 



10 

 

Sydney Water  

Sydney Water (SW) has 9 WFPs, with the principal one at Prospect. It has 251 reservoirs and 

supplies 1,400 ML/day to its customers. The desalination plant when operating at capacity 

can supply 15% of this. 

It has developed a 5-year (2010-2015) Drinking Water Quality Management Plan
4
, that 

reflects the 12 items of the ADWG and the lessons learned and reported in the 1998 Sydney 

Water Inquiry after a major cryptosporidium scare. 

The principal WFP (Prospect) was completed in 1996 and is operated under a Public-Private 

Partnership by Lyonnaise Australia which holds a contract extending from 1992-2026. A new 

raw water pumping station at Prospect was installed in 2008-09. 

Sydney Water has a Memorandum of Understanding with NSW Health
4
 on drinking water 

quality. It follows the Water Services Association of Australia (WSAA) code for controlling 

materials that come into contact with water
4
. It uses a multi-barrier approach for its 

processing of water, recognising that a key problem is disease-causing micro-organisms from 

human and animal waste. This approach may be summarised: 

 

 

 

 

The first two steps are the responsibility of the Sydney Catchment Authority. Sydney Water 

has indicated that it maintains the turbidity of water prior to the disinfection unit at < 0.1 

Nephelometric units which is world’s best practice
4
. Both chlorine and chloramine are used 

for disinfection, with pH control at this stage being important. Sydney Water’s distribution 

systems ensure that there is residual chlorine in the water when it gets to consumers. 

The diagram overleaf shows a typical water treatment facility similar to that operated by 

Lyonnaise Australia for Sydney Water. In the case of the Prospect WFP, SCA handles the 

initial coarse screening step, with fine screening on entry to the Prospect facility. Ferric 

chloride (FeCl3) is the principal coagulant added together with a small quantity of 

polyelectrolyte. Flocculation followed by media filtration remove organic matter, sediments 

and some minerals such as iron and manganese. Getting the iron and manganese (both of 

which do not impose a health threat but can lead to unpleasant characteristics in drinking 

water) suitably low is in part a responsibility of SCA (by ensuring that dam water taken has 

been aerated) and SW (by pre-chlorination if necessary to ensure both are in a non-soluble 

oxidised state). 

 

 

 Detecting and settling water in storage dams to allow sedimentation and some micro-

organism die-off 

 Monitoring and modelling storage conditions to decide on storage take-off levels 

 Treating by coagulation, flocculation and filtration 

 Disinfecting with chlorine to destroy micro-organisms 

 Maintaining adequate chlorine or chloramine levels throughout distribution system 



11 

 

Figure 3: Water Filtration Plant 

 

Screen Pre-

Chlorinate 
Coagulation and Flocculation 

 

 

Filter 

 

 

Add 

Coagulant 

 

Post 

Chlorination 
Fluoridation 

Raw 

Water 

Adjust 

Properties 

DISTRIBUTION Treated 

Water 



12 

 

2. WHAT APPROACHES ARE USED FOR TESTING, MONITORING 

AND SAMPLING WATER PRIOR TO LEAVING THE SYDNEY 

CATCHMENT, ON ENTERING THE WATER TREATMENT 

FACILITIES (EG PROSPECT RESERVOIR) AND POST 

TREATMENT? 

Under the Drinking Water Quality Management plans of both SCA and Sydney Water
4,8

, 

extensive testing and monitoring of water is required to be carried out and the results of this 

testing are made publicly available. Close liaison is maintained between both bodies and 

NSW Health with test results being used to alert parties to possible operating problems or 

health or aesthetic threats likely to occur in product drinking water. Surveillance is intensified 

during intense rain periods or when incidents occur such as spillages in the catchment that 

might enter the collected water system. 

Sydney Catchment Authority 

SCA monitors at 100 sites for up to 600 characteristics of site water
7
, with particular accent 

on entry points to dams and entry to water filtration plants. Monitoring ranges from 

continuous recording that can trigger operating alarms through to analysis of monthly grab 

samples in reservoirs and on-line bio-monitoring using rainbow fish. On-line water quality 

monitoring instruments are located near to dam walls and in supply conduits. These are 

connected to the Supervisory Control and Data Monitoring System which generates alarms 

when parameters exceed pre-set range/values. Water entering treatment plants is sampled 

according to the Australian and New Zealand Risk Management Standard (AS-NZS 

4360.2004). Raw water quality monitoring data is supplied monthly to customers. 

Most sampling and all analytical work is done by specialist contractors using ISO 9000 in 

NATA accredited laboratories with fortnightly reports provided to SCA and SW on water in 

Lake Burragorang which supplies close to 80% of Sydney’s water. SCA publishes an Annual 

Water Quality Monitoring Report
9
 which summarises results and analyses any trends for all 

SCA principal dams. 

SCA’s monitoring focuses on
7
: 

 

 

 

 

 

 

 Routine and compliance monitoring – to ensure that raw water 

supplied to SCA’s customers meets ADWG guidelines 

 

 Targeted and investigative monitoring, including: 
Hot spot monitoring in locations such as below sewage treatment 

plants, sale yards or piggeries, to assess the impact of point sources of 

pollution on stream quality. 

Event-based monitoring in response to rainfall and other events 

Incident monitoring requiring immediate risk assessment (eg a chemical 

spill or algal bloom) 

 

 Monitoring catchment solutions to reduce pollution 
Monitoring of known pollution sources where the SCA has funded 

works to control pollution loads to understand if the solution is 

delivering expected outcomes 



13 

 

The table below gives the parameters of importance to SCA in meeting ADWG
9
. 

 

Table 3: Parameters of Importance to SCA 

 

Those parameters shaded in yellow are characteristics that must be met in raw water supplied 

for treatment. Those parameters shaded in blue are characteristics for which drinking 

guidelines exist although they are not applicable for raw water. However, SCA endeavours to 

supply the best raw water possible and monitors the blue items frequently and the yellow 

items less frequently, providing monitoring information to the operators of the Prospect WFP. 

The annual report made public by SCA
9
 is extensive and covers microbiological aspects, 